CONSTRUCTION TESTING CORPORATION

13873 N.W. 19th Avenue Miami, Florida 33054 Phone: 305-685-6657 Fax: 305-685-6659 Email: ctclab@bellsouth.net

ADDENDUM

Client:

CAT-5 Protection, Inc.

4441 North Dixie Highway Boca Raton, Florida 33431

Phone: 561-391-2888 Fax: 561-391-2862

Re:

Test Series 06-006: CAT-5 Hurricane Netting System: Axial Loads Tested March 3, 2006 & FL Product Approval #: FL6498

This letter shall serve as an addendum to CTC Test Report 06-006.

This test series utilized procedures and techniques adapted to this unique product from ASTM D 412-98 A. Specifically the rate of loading and the number of specimen tested were adapted directly from this standard. No standardized test procedure exists for the referenced product, thus adapting procedures from a compatible standard was necessary and appropriate.

Otherwise it would not be possible to test product by any means. The tests performed should provide a reasonable level of confidence in the performance of this product.

In this test, each specimen consisted of a length of netting secured between two clamps. Thus, ten actual clamp / net connections were tested with the performance as stated in the referenced report. Half of each sample had the performance stated while the other half had a value exceeding the test value. Thus the resulting average load at failure is a conservative value.

Please reference any inquiries in respect to this test to me, George Dotzler, thank you.

Sincerely,

George Douzier

President & Owner: Construction Testing Corporation

Refer Inquiries to George Dotzler